

SHIPPER.:

HUAXIA INTERNATIONAL STEEL CORPORATION LIMITED



MILL TEST CERTIFICATE

Room401,Dongdu Plaza,

NO.651 Yunling East Road,Shanghai,China.

Tel: +86-21-54725826 Fax: +86-21-54717930

Page : **1/1**

Certificate No . :

Invoice No. :

Customer :

Address:

Products : **PRIME HOT ROLLED STAINLESS STEEL PLATE**

Specification : **GB 24511-2009**

Date : **OCT. 13, 2016**

No.	Size	N.W.	Heat No.	T.S.	Y.S.	EL	Hardness		C	Si	Mn	P	S	Ni	N	Cr
		(MT)		(Mpa)	(%)	HV	HRB	(%)	(%)	(%)	(%)	(%)	(%)	(%)	(%)	
1	16MM X 1500MM X 6000MM	1.142	4702467	182	181	180.0	181.0	/	0.0440	0.390	1.190	0.0270	0.0020	8.04	0.0430	18.12
2	16MM X 1500MM X 6001MM	1.142	4702467	175	179	180.0	187.0	/	0.0440	0.390	1.190	0.0270	0.0020	8.04	0.0430	18.12
3	16MM X 1500MM X 6002MM	1.142	4702468	182	181	180.0	181.0	/	0.0450	0.390	1.190	0.3000	0.0020	8.05	0.0470	18.11
4	16MM X 1500MM X 6003MM	1.142	4702468	182	181	180.0	181.0	/	0.0450	0.390	1.180	0.3000	0.0020	8.05	0.0470	18.11
5	16MM X 1500MM X 6004MM	1.142	4702468	182	181	180.0	181.0	/	0.0455	0.390	1.180	0.3000	0.0020	8.05	0.0470	18.11
6	16MM X 1500MM X 6005MM	1.142	4702468	182	181	180.0	181.0	/	0.0459	0.390	1.180	0.3000	0.0020	8.05	0.0470	18.11
7	16MM X 1500MM X 6006MM	1.142	4702468	182	181	180.0	181.0	/	0.0463	0.390	1.180	0.3000	0.0020	8.05	0.0470	18.11
8	16MM X 1500MM X 6007MM	1.142	4702468	182	181	180.0	181.0	/	0.0280	0.390	1.180	0.3000	0.0020	8.05	0.0470	18.11

Total : **9.136**

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE IN ACCORDANCE WITH THE ORDER & SPECIFICATION.

